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GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts., An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

iflustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother, Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they.replace
and the '"issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
eceived, Failure
usion and defeat the

Indented Descripti%
Indented parts in the descriptive list are a part of the ing assembly or sub-assembly.

The quantity shown in the "Number Required" col
chine except where parts are'indented in descriptive li

number of parts used on a ma-
is case the quantity shown is the

REF. PART NO. REQ'D
A 55159 9 CYLINDER ASSY'wrear steering ............. . .1
28 A 56208 9 SOCKET AS8SY\=réarcylinder .. ................. 1
29 A 55956 9 PLUG - adjusting, socketassy .......... e 1
30 A 55957 9 SEAT(-socketball, ..............0cnvruo.. 2
31 A 56210 e e e e e e e e e 1
32 A 56209 socket spring ...... e e e e P |
33 G 45175 ASSY -socketassy. ..........ooivivu... 1
16- 836 -1/2" x2-1/4" N.F.hex, . ... e e e s e e s 1
34 132- 104 N - cotter, 3/16" X 3" . ... ...ttt 1
35 A 55889 5TUD - ball,socket & cylinder ................... 2
36 13- 410 BOLT - 1/4" x5/8"'N.C.,hex. . .. ................ 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ... ... vuuuuunuenn. 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand"' sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.
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CASE MODEL J4 41 ROTARY MOWER S

DECK. BELT AND SPINDLE ASSEMBLY

REF. PART NO.
1 C 18905
2 C 17155
3 C 15272
4 C 10822
5 A 70280
6 C 16719
7 C 16647
8 C 15340
9 195- 2037
10 192- 6
11 113- 207

12 C 17083

Printed in U.S.A,

DESCRIPTION REQ'D
DECK - mower 34" ¢« o e o st et s s s s s s s s e ssss e s « 1
SPINDLE ASSEMBLY ..... s se e s st e s t e ee e e 2
WASHER - Spring  « e s e e s> et e esceenseccennavanan 2
WASHER - spindle <+ ccceccececns sesess s ceecreses 4
BEARING - spindle « ¢ s cocoaess s s ee s s e e ecanan 4
WASHER - special, spindle +ccocceceevecnen. cecevasea 2
ADAPTER - spindle ..... ceseasaas ceesacasrro e 2
BLADE - 17=1/4" < ittt eesssssasosnsocncnccccccccnse 2
WASHER = 7/16" X 2" OD «eceveracnancsassasss ceees 2
LOCKWASHER - 3/8" <cecsocenrecnssn seseccsncson 2
BOLT - 3/8X1"NCheX secceeccececonccacas cesesnas 2
BELT - mower drive -« .+« R R R R R I 1

September 1972






CASE MODEL J 41 ROTARY MOWER 7

WHEELS, AXLE AND IDERS
REF. PART NO, DESCRIPTION REQ'
1 C 167145 BOLT - ShOULAEr 3/8" + s e e s o e e tenssnennnnnnnnnnnns 1
2 C 16714 BUSHING - idler arm « + s s s o v oo e s o oo snoecosancensna 1
3 C 19084 ARM - idler e evoovonenns e et S
4  195- 533 WASHER - 1/2" v enn C ettt teceeeeeaaaneaa 3
5 131- 178 NUT -10ck 3/8" NChex «ecceoveseen B |
6 C 17274 PULLEY -idler «.¢cce.. Geoeeessesacacannn creves 2
7 111- 330 BOLT - 3/8'" x1-3/4" rd, hd, SQUATE NECK + « ¢ = = e e e o e e o e 1
8 195- 103 WASHER = - 3/8" e vevunnnocnocass e, cee. 5
9  192- 21 LOCKWASHER = 3/8" «vvovesetoncnnnnnncncenns cee. 4
10  129- 103 NUT - 3/8" NCheX «cveoeveens et teceteaanaaaaa 4
11 C 17761 KEEPER -Delt s e s ececeteancecccnans P |
12 C 15677 SPRING - idler arm B T T T T T O e 1
13 C 18899 AXLE ~MOWET ¢ v cconoaas crerenean teecenanoens 1
14 C 16077 BRACKET - height adjust « « =+« « + s« o e« « e ereeeeeaees 1
15 111- 203 BOLT - 5/16" x 1" rd, hd. sQuare neck «+-.eeseooeee. ceeee 2
16 129- 102 NUT - 5/16" NChex ««seoveen- e s eseststaensasannn 2
17 192- 20 LOCKWASHER - 5/16" o oo avecueffiecesss ceesesanas 2
18 138- 92 PIN - 1Ll 3/16" X 3/4" « e v v .. AN 1
19 138- 77 PIN-rOll % 4 8 9 4 88 4 8 v e 0 e o Ve » o 2 ¢ 0 % 08 0 e s s e e e 1
20 C 15618 KNOB - height adjust ++... @ eeneaniaaas sreees 1
21 C 10482  SPRING eveeevnnernn. @ ........ 1
22 C 15942 PIN - locking ... X .......... ceasenssas 1
23 C 19555 WHEEL - mower e ces s s e s e s s asnaan e cee 2
24 C 16745 BOLT - shoulder, R.H \ ........ ceceraseannnnans 1
25 C 14966 BOLT - shoulder, 1
26 195- 525 WASHER -~ 13/32" l% R I N I I IR SR 8

&

Printed in U.S.A, September, 1973
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CASE MODEL J 41 ROTARY MOWER

AXLE MOUNTING AND LIFT ASSEMBLY

REF. PART NO,
1 C 19456
2 C 15278
3 C 10482
4 138- 98
5 C 19088
6 131- 1100
7 C 10898
8 195- 529
9 C 20006
10 195- 525
11 195- 106
12 C 15351
13 C 15352
14 111- 203
15 129- 102
16 192- 20
17 138- 96

321- 1571

C 16711

A 70404

C 19272
18 A 170176

Printed in U,S.A,

DECAL - height indicator .... "% Vecececan ceesecscas

PIN~ hair , .

DESCRIPTION REQ'

BRACKET - lift assembly .« e oo covescaascaosconas S |
PIN-latch ...cc0ccceeseescsccrassosscsssncnans 2
SPRING -1atCh « s e v et s v s ocsccccocacncccnsoncsscscs 2
PIN - roll 3/16" x1-1/4" .......... cecenssaaaans ee 2
"J"BOLT -adjusting ..cececeecocsccrscscccnccnces 2
NUT -1lock1/2"NCheX .c.ecveececccccacssns cese.. 4
PIN - safety ....... cretessenenns cseessseancss 4
WASHER - 7/16" &+ e cevensereossraaacasssssasssasse 2
PIN-Jlift o oevoceecececcoccnccns cecs e s esances . 1
WASHER - 3/8" . it veeseccesssccnacsnonsnnacnns 1
WASHER - 1/2" it eeecoeseaccsoensacascannans eee 2
BRACKET -~ axlemounting ..cesccnsoscscnosasncsse es 3
SPACER-axle ...ceceovnsvscosscsccccssccnccncoesse 3
BOLT - 5/16" x 1" rd, hd, squareneck ........... eees 6
NUT - 5/16" NChex ...... P
LOCKWASHER - 5/16" &+ ieeevocssnseasscsscsccnnacess 6
PIN - 1011 3/16" X 1" teescccconsanna T ¢
DECAL - "CASE" ..cesesese P eesesrsccssseene 1
1

2

1

1

DECAL-Spnmingblade ° e @:.--uc---.co'oco
DECAL-OPEI .0.......'0. ooooooooooooo

December 1974






CASE MODEL J 81

SNOWCASTER

AUGER AND CHUTE ASSEMBLY

REF. PART NO.
1 C 19818
2 C 15297
3 C 14421
4  195- 545
5  113- 206
6 129- 103
7 192- 21
8 C 1775
9  111- 302
10 111- 342
11 C 15248
12 113- 1
13 131- 1102
14 C 16940
15 111- 340
16 D 33544
17 C 22774
18 C 15334
19 111~ 202
20 129- 102
21 192- 20
22 C 15244
23 C 15277
24 C 15240
25 195- 525
26 132- 320
27 C 14583
28 C 15371
29  113- 102
30 C 19734
31 C 17612

Printed in U,S. A,

DESCRIPTION
HOUSING - auger 32" s+ cccccccceccs .
AUGER - -
BEARING - auger
WASHER - 3/4" = -
BOLT - 3/8" NC x 3/4" hex =+
NUT - 3/8" NC hex
LOCKWASHER - 3/8" s e e v eeeveccncnns
SKID
BOLT - 3/8" NC x 3/4" rd. hd, square neck *
BOLT - 3/8" NC x 1" rd. hd. square neck -«
CHUTE
BOLT -1/4" NC x 1/2" hex
LOCKNUT - 1/4" NC hex * -
DEFLECTOR
BOLT - 3/8" NC x 3/4" rd, hd. square neck -+
WASHER - dished 25/64" x 1"
LEVER - deflector lock » »+ ¢+
BRACKET - chute hold down = -~ -
BOLT - 5/16" NC x 3/4" rd. hd.
NUT - 5/16" NC hex =+« =+ =+ =+
LOCKWASHER - 5/16"

ROD - chute control - \@} c e e e

LI R I N T I I T S Y R S Y

L A L R B I N N B Y B I A A A

SPACER - rod chute con
BRACKET - control r

WASHER - 3/8" pla(@
PIN - cotter 3/32" .

September 1976

1
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USED PRIOR TO S/N H30473



CASE MODEL J 81 SNOWCASTER 13
MOUNTING COMPONENTS AND
DRIVE ASSEMBLY
REF, PART NO. DESCRIPTION . REQ'
1 C 15375 ROD - lift -------- R EEEREEEEEEE . . e e 8 0 0 R
2 195_ 549 WASHER 7/8” ZP 4 6 8 8 8 585 8 85 4 8 58 8 8 8 8 8 8 88 s 80 s e
3 132- 332 PIN-cotter3/32"x11/2"------------~---~-°------
4 C 10898 PIN - Safety 2 e 8 e s 66 060 00 00 0 e s0es e e ceece . "« s 00
5 C 19824 PULLY 6" ® & & 0 5 0 s & & 8 & 8 ® & & & 5 4 & 4 %+ S 2 s a2 s s
6 138— 2002 PIN-rolltl‘lll!lll.lllllllll..'..'..l. -------
7 C 15671 SPRING -~ idler arm + « = s e ¢ o o0 s P A I I A S
8 192~ 21 LOCKWASHER - 3/8" ZP v e cecevtssrnscsassscnsnsas
9 129- 103 NUT - 3/8" NC hex, ZP 4 6 8 8 8 95 0 5 9 8 2 2 0 2 ¢ 2 % 98 e " s e s

10 C 15288
11 C 10482
12 C 15278

13 138- 98
14 C 15296
15 C 15329
16 113- 219
17 C 15343
18 C 15672

19 141- 56
20 132- 310
21 C 15386
22 C 15385

23 111- 108
24 C 23950

25 192- 19
26 129- 101

BRACKET -mounting e+ s+ esccssececccaceceacscncce
SPRING -c¢c¢o 60000 c e s tecsse s s st e st caes a0 e
PIN-latch ¢ o s e eececesasnsvovesnsascscscscscssscss
PIN - roll 3/16" x 1- 1/4" ........................ .
ARM - idler ¢ o ¢+« e s e s e s e s et s s R
PULLEY - idler 6" R R R I R A A A S A R R S N .
BOLT 3/8"X2"NChex eccccecececscnsocancss “ e
PULLEY - idler 4-1/2"
PULLEY - idler 2-1/2" + ¢ ¢ e+« cNNe ¢ s s 00 s e e ee e
PIN_clevisl/Z" ........ . R

PIN - cotter 1/8'" x 1-1/4"+ -
FLANGETTE s es e

BEARING - includes

BELT - drive ..

co. anscrew.-----o:nc-c-u..
BOLT_1/4”x3/4” NC N Cbsquareneck RN

LOCKWASHER - 1/44

27 C 19821 \ cee s neanns e st e s a s et eee e
28 2, 92 p1tches, # 35 roller chain USE  .....
B 17095 ks, #35 roller chain s e e oo oceossses . eas
B 17096 'nks #35 roller chain ..« ce e et e
29 T 16500 3 #35 roller chain «e:cveeeovonnan ci e e
PT 2763S ¥ .,TOR LINK #35 e et e e e e s es e s ese e S e
321- 1571 27 "CASE" . .ieeeenns
C 12296 D A1, - "CAUTION" . e e s e e e e s s e e e e e e
C 16102 Q!}"' - belt mstallatmn ........................
30 C 15330 YPROCKET - 18T (includes setscrew) used prior to S/N H30473
31 83- SETSCREW - 1/4" NC sockethead «ev s oevvoencannnnaann
32 C SHAFT - drive (used prior to SN H30473) ........0ceuann
33 126 KEY - 3/16" X3/4" «ieveenacnn C et esaaana
34 PULLEY - 6" (used prior to H30473) + ¢ v v v v v e s ccnvacaens

35 1 858

Printed in U,S.A,

SETSCREW - 5/16" x 3/8" NC socket head cup point « « s s o s e

September 1976
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NUMERICAL INDEX

n

PART PAGE REF. PART PAGE REF. PART PAGE  REF
NO. NO. NO. NO. NO. NO. NO. NO. NO.—
A 70196 9 18 C 17274 7 6 138- 98 13 13
A 70280 5 5 C 17612 11 31 138- 2002 13 6
A 70404 9 ¢ 17161 7 11 141- 56 13 19
B 17095 13 c 17775 11 8 178- 858 13 35
B 17096 13 C 18899 7 13 192- 6 5 10
C 10482 7 21 C 18905 5 1 192- 19 13 25
C 10482 9 3 C 19084 7 3 192- 20 7 17
C 10482 13 11 C 19088 9 5 192- 20 9 16
C 10822 5 4 C 19272 9 192- 20 11 21
C 10898 9 7 C 19456 9 1 192- 21 7 9
C 10898 13 4 C 19555 7 23 192- 21 11 7
Cc 12298 13 C 19734 11 30 192- 21 13 8
Cc 14421 11 3 C 19818 11 1 195- 103 " 8
C 14966 7 25 c 19821 13 27 195- 104 13 7
C 14583 11 27 C 19824 13 5 195- 106 9 11
C 15240 11 24 C 20006 9 9 195- 525 7 26
C 15244 11 22 D 33544 11 16 N\ 525 ~9 10
C 15248 11 11 F 38230 13 525 11 25
c 15272 5 3 PT 27635 13 529 9 8
c 15277 11 23 T 16500 13 31 5- 533 7 4
C 15278 9 2 C 22774 11 7@) 195- 545 11 4
C 15278 13 12 Cc 23950 13 X&o 195- 549 13 2
C 15288 13 10 A 195~ 2037 5 9
C 15293 13 34 HARDWARE CODE @ 321- 1571 9

C 15296 13 14 83- 44 3 1 321~ 1571 13

C 15297 11 2 111- 108 {\ 23 —
C 15329 13 15 111- 202 @ 3 19 -
C 15330 13 30 111- 2 7 15

C 15331 13 27 111- 9 14

C 15334 11 18 1116 11 9

C 15340 5 8 \x 7 7

C 15343 13 17 1 10 11 15

C 15351 9 12 342 11 10

C 15352 9 13 1 11 12

c 15371 11 28 @221 - 102 11 29

C 15375 13 1@» 13- 206 11 5

C 15385 13 113- 207 5 11

C 15386 13 % 113- 209 13 6

C 15618 @ﬂ 113- 21 13 16

Cc 15671 @ 5 126- 16 13 33

C 15672 1 18 129- 101 13 26

C 15677 7 12 129- 102 7 16

C 15775 13 5 129- 102 9 15

C 15942 7 22 129- 102 11 20

c 16077 7 14 129- 103 7 10

C 16102 13 129- 103 11 6 .
C 16647 5 2 129- 103 13 9

c 16711 9 13i- 178 7 5

Cc 16714 7 2 131- 1190 9 6

C 16719 5 6 131- 1102 11 13

C 16745 7 1 132- 320 11 26

C 16745 7 24 132~ 332 13 3

C 16940 11 14 138- i 7 19

C 17155 5 2 138- 92 7 18 —

138- 96 9 17
138- 98 9 4






